
UAW 

` 

2018 

Johnson, Mirmiran & Thompson, Inc. 

3/25/2018 

Independent Engineering 
Inspection of the DC Water 

Wastewater and Water Systems 



      

  

 

Page 2 of 110 | Introduction 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

Contents 
Section 1 Introduction ................................................................................................................................. 5 

1.1 Purpose ............................................................................................................................................ 5 

1.2 Scope and Methodology ................................................................................................................... 5 
[...]
time of this report, the Wholesale Customer Board has not reached a decision on the level of funding or the 

timing of the introduction of the approved processes. This is an ongoing initiative to improve water treatment 

capabilities. As developed, the cost for introducing all the processes at both Aqueduct treatment plants 

would be in the range of $400,000,000 in 2016 dollars. 

The upgrade/replacement activity between 2013 and 2017, along with continuing projects, represents the 

level of effort being undertaken to ensure the Aqueduct accomplishes its mission of providing safe drinking 

water to its metropolitan Washington, D.C. service area. 

 

3.3 WATER SUPPLY MANAGEMENT AND COORDINATION 

The Potomac River is the sole source of raw water for the Aqueduct’s two drinking water treatment plants; 

Dalecarlia and McMillan. In addition to Washington Aqueduct’s demand on the river supply, the Potomac 

River is the main source of water for the region; the river also supplies Fairfax Water’s Corbalis Water 

Treatment Plant (WTP) and the Washington Suburban Sanitation Commission’s (WSSC) Potomac WTP.  

The region is very cognizant of the sensitivity to drought and the threat of contamination inherent to the river 

supply. 

 



 

 

Page 34 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

The Interstate Commission on the Potomac River Basin (IPCRB) was created with an interstate compact 

established by Congress in 1940 to help the Potomac basin states and the federal government enhance, 

protect, and conserve the water and associated land resources of the Potomac River basin through regional 

and interstate cooperation. The IPCRB jurisdictions are represented by appointed Commissioners from 

Maryland, Pennsylvania, Virginia, West Virginia, the District of Columbia, and the federal government. 

 

The threat of contamination to a river as a sole source of drinking water occurred on the Potomac River in 

November of 2016.  The IPCRB reported on an oil spill that created sheen on the surface of the river. The 

IPCRB reports are the references used by JMT in this report. The various water intakes of the 

aforementioned plants were reported to be protected by protective booms and water intake operational 

methods. The IPCRB publicly reported at the time of the occurrence that, “All drinking water facilities are 

operating, safe, and protected.”   

In 2017 the ICRPB Commissioners undertook a study to determine if there might be advantages to 

proposing specific changes to the current Low Flow Allocation Agreement (LFA), which is an interstate 

agreement. The commissioners represent all of the entities that are signatories to the agreement. The 

various facilities and agreements pertaining to the Potomac River as a water supply were presented in the 

2013 JMT report and are unchanged during this review period. The specific concerns within the LFA include 

the role of the moderator who is defined as the individual to settle disputes concerning allocations and 

whether or not the current agreement is protective of the river with respect to the amount of water to be 

allowed to flow over Little Falls Dam in times of drought.  These issues will be further addressed in 2018.  

The importance of evaluating the extent to which the resulting changes, if any, affect the resilience of the 

region’s water supply stored in the Jennings Randolph, Savage and Little Seneca Reservoirs has been 

recognized.  This evaluation might be affected if an additional off-stream reservoir was constructed. 

Specifically, the acquisition of the Travilah Quarry has been studied by the IPCRB with the consulting 

engineer’s report completed in 2015. Developing the quarry as a regional resource for source water supply 

during drought conditions also allows for an off-river water supply immune to river contamination events.  

The JMT review of research, studies and reports for this 2018 Assessment and the previous 2013 Report 

provides reassurance that the river continues to provide a sufficient supply of good quality raw water to meet 

the needs of Washington Aqueduct and the other water utilities in the region. Interviews at Washington 

Aqueduct reinforced confidence in the planning and emergency operational plans in place during low flows 

and the future protective strategies for contaminating events. 

  

http://www.potomacriver.org/2012/about-icprb/25-about-icprb/about-us/82-commissioners-commissioners


 

 

Page 35 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

3.4 TREATMENT PROCESSES AND RELATED FACILITIES 

3.4.1 RAW WATER SUPPLY 

Raw water from the Potomac River flows by gravity from the Great Falls intake structure, upstream of the 

dam, via the aqueduct/conduit to a forebay adjacent, and prior, to the Dalecarlia Reservoir. The original 

facilities at the Great Falls Dam and Intake were built in 1869, with major renovations undertaken in 1969. 

The Great Falls Dam and Intake can supply a total of up to 217 mgd to the Dalecarlia Reservoir. 

In addition to the gravity flow from Great Falls, a second intake is at Little Falls, from where water is 

pumped directly to the Dalecarlia Reservoir. The Little Falls Pumping Station and Intake were built in 1958 

and have the capacity to deliver 525 mgd of water to the Dalecarlia Reservoir.   

3.4.2 PRETREATMENT STORAGE 

The Dalecarlia Reservoir is a 238 million gallon earthen basin that serves primarily as a pretreatment 

reservoir for both the Dalecarlia and McMillan water treatment plants. Retention of raw water in this 

reservoir allows some of the suspended solids to separate from the aqueous portion of the untreated water. 

Sediments retained in the Dalecarlia Reservoir are removed via a dredging system and conveyed to the 

Basin Recovery Facility. The Dalecarlia Reservoir transmits water by gravity feed to both the Dalecarlia 

Water Treatment Plant (Dalecarlia sedimentation basins) and the Georgetown Reservoir. 

 

As previously presented in the CIP improvements, presented in exhibits 3-4 and 3-5, pretreatment storage 

improvements are underway to improve the removal of residuals from the forebay and reservoir at 

Dalecarlia. 

 

3.4.3 WATER TREATMENT 

The Dalecarlia Water Treatment Plant is the larger of the Aqueduct’s two water treatment plants. The 

original Dalecarlia facility was built in 1928. The plant capacity was increased in the 1950s by the addition 

of two additional sedimentation basins, a 30-mg clear well, a 577-mgd finished water pumping station and 

additional filters. A new chemical building and an additional filter building were completed in 1964. The 

plant currently has a capacity of 164 mgd, based on filtration rates of two gallons per minute per square 

foot (gpm/sf), and a maximum capacity of 264 mgd. Water from the Georgetown Reservoir (sedimentation 

basins) is delivered to the McMillan Water Treatment Plant via the Washington City Tunnel. Originally 

constructed in 1905 as a slow sand filter plant, the McMillan WTP was replaced in 1985 and is now a rapid 

sand filtration plant. This plant has a design capacity of 120 mg, based on 4 gpm/sf filter design rate, 

with a maximum capacity of 180 mgd. 

 

The Basin Waste Recovery/Residuals Disposal facility was completed during the 2013 Independent 

Engineer’s Report. JMT inspected and investigated the first five years of operation for this 2018 report. The 

facility is well maintained and operating in a manner based on continuous improvements as the processing 

of the unique characteristics of the sediment material is optimized. 

 

Both Dalecarlia and McMillan plants employ the following treatment technologies: 

 



 

 

Page 36 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

Screening - On its way from the river to the Dalecarlia and McMillan treatment plants, raw water passes 

through a series of screens designed to remove debris such as twigs and leaves.  

Pre-sedimentation - While the water moves slowly through Dalecarlia Reservoir, much of the sand and 

silt settles to the bottom. 

Coagulation - A coagulant, aluminum sulfate (alum), is added to the water as it flows to sedimentation 

basins. Coagulants aid in the removal of suspended particles by causing them to consolidate and settle. 

Alum contains positively charged atoms called ions which attract the negatively charged particles 

suspended in water causing them to gather into clumps of particles heavy enough to settle.  

Flocculation - The water is gently stirred with large paddles to distribute the coagulant; this causes 

particles to combine and grow large and heavy enough to settle. This process takes approximately 25 

minutes. 

Sedimentation - The water flows into quiet sedimentation basins where the flocculated particles settle to 

the bottom. After about four hours, approximately 85 percent of the suspended material settles.  

Filtration - Water at the top of the basins flows to large gravity filters, where the water flows down through 

filter media consisting of layers of small pieces of hard coal (anthracite), sand, and gravel placed in the 

bottom of deep, concrete-walled boxes. Filtered water passes through to a collecting system underneath. 

Disinfection - Chlorine is added with precision equipment to kill pathogenic microscopic life such as 

bacteria or viruses. Ammonia can be then added. The chlorine and ammonia combine to form chloramine 

compounds. The concentration of chloramines in the water is closely monitored from the time it is added at 

the treatment plants to points near the farthest points of the distribution systems. 

Corrosion Control - In addition, orthophosphate is added to control corrosion in pipes, service lines, and 

household plumbing throughout the distribution system. This will be discussed further in the water 

distribution section.  

Other Treatments - Fluoride, in the form of hydrofluorosilic acid, is added to reduce tooth decay, a 

common practice in public drinking water systems. Powdered activated carbon is occasionally used for 

taste and odor control, which is a safeguard against raw water quality fluctuations associated with a river 

supply. 

  



 

 

Page 37 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

3.4.4 WASHINGTON AQUEDUCT CONDITION ASSESSMENT 

3.4.4.1 DALECARLIA FACILITIES 

On November 30, 2017, JMT met with Washington Aqueduct management and conducted a site 

investigation of the facilities with emphasis on the operations and maintenance of the five-year old 

Residuals Management Facilities. Operational modifications evidenced a continued effort in quality 

operational improvements. The Dalecarlia campus exhibited exceptional housekeeping and operational 

performance within a secure site. 

 

3.4.4.2 MCMILLAN WATER TREATMENT PLANT 

On February 21, 2018, JMT met with the plant manager at the McMillan Water Treatment Plant and 

performed a site inspection and a review of the ongoing capital improvements. The plant is well managed 

and maintained with good housekeeping. The plant operates within EPA regulations; JMT’s review 

included the procedures for backwashing the water filters and the subsequent discharge of backwash 

water with the particulate matter into the designated area within the McMillan reservoir. 

 

3.5 WATER DEMAND HISTORY 

The Aqueduct’s systems combine for a raw water capacity of 700 mgd and the combined treatment 

capacity of the Dalecarlia and McMillan water treatment plants is 350 mgd.  In FY 2017, the Aqueduct 

produced an average of 131.5 million gallons per day, which represents a continuing reduction in water 

demand. The reduction represents a 2% decrease from FY 2016. The 2013 JMT report reported a 

decrease from 155.3 mgd to 139 mgd over a five-year period. The transfer of the City of Fall Church 

system to Fairfax Water skews comparative FY2016 and FY 2017 demand totals as the combined 

operations within Fairfax Water may have changed service areas to some extent between water supplies. 

 

In FY 2017, 98.1 million gallons of water were provided to the District (daily average) as compared to 99.6 

million gallons in FY 2016. Both FY 2016 and FY2017 wholesale purchases exceeded the 93.6 million 

gallons purchased daily in FY 2013. Exhibit 3-7 below summarizes water demand from FY 2013 through 

FY 2017, where DC represents DC Water, AC represents Arlington County, and FW represents Fairfax 

Water. The abnormal peak of 104.5 mgd daily average in FY 2015 is attributable to Arlington County’s 

reconfiguration of the County’s transmission system that created an altered hydraulic gradient. This caused 

a larger portion of the federal water demand, i.e. Pentagon and Ronald Reagan Washington National 

Airport to be routed through DC Water meters vs. the normal conveyance within Arlington County. 

Specifically, the potable water delivered to the federal facilities was diverted from the Chain Bridge crossing 

to the DC Water controlled Key Bridge crossing. 

 

Additional information was gained from an interview with DC Water’s Assistant General Manager, 

Customer Care& Operations concerning a significant upgrade to the Key Bridge/federal wholesale 

metering. The upgraded metering now allows for more reliable measurement, enhanced by the ability to 

remotely monitor and report the flow through the metering facility. 

  



 

 

Page 38 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

Exhibit 3-7: Summary Water Demands 2013 - 2017 

 

 

3.6 WATER SYSTEM SERVICE AREA 

Potable drinking water is delivered to DC Water from the two Washington Aqueduct water treatment plants. 

The distribution system is a combination of DC Water-owned and controlled assets and particular facilities 

owned by the Aqueduct. DC Water serves its retail customers through a distribution network consisting of 

underground reservoirs, elevated tanks, pipes, valves and various system appurtenances. Both DC Water 

and the Aqueduct own components of the distribution network. 

  

DC Water’s distribution system consists of approximately 1,300 miles of pipe with over 36,000 valves for 

controlling the flow. An important function of the system is to provide fire protection for the District of 

Columbia. The system includes approximately 9,500 public fire hydrants. DC Water maintains 8 storage 

tanks – 3 elevated tanks and 5 ground reservoirs. In addition, there are five water pumping stations with 

the largest being the Bryant Street Station with a capacity of 194 mgd. 

  

AC DC FW

2013 22.5 93.6 14.4

2014 22.2 94.8 14.2

2015 19.8 104.5 14.2

2016 21.3 99.6 13.7

2017 21.3 98.1 12.1

0

20

40

60

80

100

120
M

G
D

Wholesale Customer Demand

Average Daily Water Use

2013 2014 2015 2016 2017



 

 

Page 39 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

3.6.1 SYSTEM OVERVIEW 

The water distribution system has been configured to provide a service pressure of approximately 50 

pounds per square inch (psi). To maintain suitable pressures for domestic use, the water distribution 

system is divided into seven pressure zones following topographical changes. The current service areas, or 

zones, are shown in Exhibit 3-8. 

Exhibit 3-8: Existing Water Service Areas

 



 

 

Page 40 of 110 | Drinking Water Systems 

INDEPENDENT ENGINEERING INSPECTION 
OF THE DC WATER WASTEWATER AND WATER SYSTEMS 

These service areas are served by a system consisting of five pumping stations, eleven reservoirs and 

elevated tanks. One of the pumping stations is operated by the Washington Aqueduct Division as are three 

of the reservoirs. 

 

Low Service Area corresponds to places with ground elevations between 0 and 70 feet and includes 